Symptoms and signs suggestive of
peripheral arteria disease

Established or Returned from secondary
care with diagnosis PAD
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Diagnose Peripheral Arterial Disease

Undertake ABPI
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alternative

diagnosis

On Going Surveillance-Annual

Aggressive CVD prevention measures

* Atorvasvatin 80mg or Rosuvastatin

* Clopidogrel 75mg od

* Blood pressure >130mmHg systolic

* Consider ACE-I/ARB in T2DM

* Seek other evidence CVD with Hba;c and
direct questions regarding chest pain,
palpitations or orthopnoea

* If deterioration in symptoms review
‘symptom’ algorithm above
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PREVENTION SYMPTOMS

Aggressive CVD
prevention

Refer to active
structure exercise
program and
review after 3
months

MEEES
including lifestyle
and exercise

Acute limb ischeamia

NB: Ensure no other
symptoms or signs to
suggest CVA/TIA
event.
Paraesthesia Consider the FAST

Paralysis test

Pain

Pallor
Pulseless
Perishing cold

Arrange for Acute admission or Urgent
referral to the vascular surgeons
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Patient states Patient states no

Patient states

improvement improvement symptoms worse
Praxilene
100mg tds for 3
months
GO Yes|  patient statesno | N°
Praxilene long improvement
term

SYMPTOMS
Refer for assessment with the

vascular surgical team
NOT urgent

PAD: detection & diagnosis

Assess for suspected peripheral arterial disease if:

* Presence and severity of possible claudication

* Presence of critical limb ischaemia

* Examining the femoral, popliteal and foot pulses

* Measuring the ankle brachial pressure index

* Muscular wasting

* Hairloss

Assess for presence of peripheral arterial disease if:

* Have diabetes, non-healing wounds on the legs or feet
* Unexplained leg pain

* Being considered for interventions to the leg or foot
* Need to use compression hosiery

Undertaking an ABPI assessment:

* Patient should be resting supine for 10 mins if possible.

* Record systolic blood pressure with an appropriately sized
cuff in both arms and in the posterior tibial, dorsalis pedis
and, where possible, peroneal arteries.

* Calculate the index using the highest ankle pressure by the
highest arm pressure for each leg.

Aggressive CVD Secondary Prevention

Motivational interviewing techniques to support:

Active lifestyle

Smoking cessation through supported withdrawal

Healthy diet and weight reduction if appropriate

Antiplatelet medication possibly with cardiovascular dose

rivaroxaban (2.5mg bd) as appropriate

Atorvastatin 80mg once daily

Aggressive blood pressure control with a systolic target of

130mmHg (120mgHg on ABPM or home readings).
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